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October 22, 1979

Chicago Regionrl Office
Nuclear Regulatory Commission
799 Roosevelt Road, Building 4
Glen Ellyn, Illinois 60137

Attention: Mr, Gaston Fiorelli

Gentlemen: ;

This letter is to advise you that corrective action has been taken
in regard to the potentially defective parts reported by B-Line
Systems, Inc. on September 24, 1979, Mr. Fike of Ernst-Comstock has
informed B-Line Systems that nome of the parts identified in our
letter of September 24, 1979 have been installed in safety related

applications at Cleveland Electric Illuminating's Perry Nuclear
Power Station.

B-Line Systems has taken the additional precautionary measure of
re-calling all parts which were in storage at the Perry Nuclear Power
Station to preclude their inadvertent use in safety related areas.

In 1light of the facts stated above, B-Line Systems, Inc. considers
the reported potential defects to be satisfactorily resolved.

€incerely yours,
B-LINE SYSTEMS, INC. 4
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) omas R. Gold, Sr.
President
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MANUFACTURERS OF CABLE TRAY AND STRUT SYSTEMS
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e - B-LINE SYSTEMS, INC.
IRNTEROFFICE MEMORANDUM
Yo: Tom Gold Sr. Date: 9/24/79
from: Charles Hays 1 Subject: Material Review Board
Ken Radmer Investigation of 1/4"
Gary ¥Yarning Plate aterial

The following i .asynopsis of the events and the consejuent
reccomeniations of the 428 regarding possible defects in 1/4"

plate material,

9/10/79 Duriagz a routine 3. & inspection, Inspector Gary darning
pnoticed a hair-line crack on the inside radius of a 3-207
winz fitting, a4araning procured a haamer and struck the
part on the outside bend radius opposite the apparent
crack, This caused the part to split in two along the
bend line. #arninz questioned the press foreman to
determine what material lot the parts were run frona,

The press forezan told hiz that the parts were made

from 1/4" plate material procured from Jones & Laughlin
Steel., Warning inforzed Chuck Hays (the Materials
Manager) of this and Hays contacted the mill to arrance
for a Metallurgical examination of the steel. A check of
records revealed that the suspect material was received
on 5/2/79. Sales wae instructed to begin a review of all
orders shipped on or after 5/2/79 which regquired reporting
under 10CF? Part 21. A Q.C. hold was placed on all parts
on the shelf which were fabricated froa 1/4" plate, A
brief meeting was held between the J.C. Inspector, the
Materials 'lanager, and the Production Manager. It was
decided to continue the hammer blow type exazination of
parts on the shelf to hopefully deter=zine expeditiously
which parts were potentially defective,

9/11/73 Hamaer testing continued under .C. supervision.
9/12/79 J & L metallurgist (Mr. J. Schaeffer) arrived and picked
up flat samples cut {rom the suspect J & L material and

some B-267 fittings. He promised a report no later than
9/21/79.

9/13/79 Hanmmer testing continued under Q.C. supervision.
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9/14/73 The president of B-Line was advised by B-Line Zngineering
. -.. Mapager that the hazmer test should be stopped since the
“ °"" “pesults thus far were inconclusive and non-quantifiable.
The president agreed to this and charged B-Line Engineering
with beginninz a testing program which would yield results
12 " which could be used to determine if the parts were defective.
.. Samples of a B-1l44 were sent to St. Louls Testing Labs
-~~~ for analysis.

9/17/79 A review of production records had yielded the information
that certain parts on the shelf had not been produced after
T $/2/73. Chuck Hays sent a memo to Tom Gould releasin; thece
L parts for shipzent, St. Louis Testing Labs reported that
chemical tests on the 3-144's were normal for low carbon
D we steel on the first four elements., They further reported
lamzinor type indications on the cross sectioned saaples.

9/18/79 Enzineering testin; procram was begun. The J & L metal-
lurgist contacted Chuck Hays and reported thrat his analysis
has shown that the J ¥ L material flat sazples were to
specification but that the 3-257 samples contained sign-
41ficant ammounts of coupper and nickel which would be
indications of a "corten" or ASTM type 606 steel,

9/19/79 Based on the report from J & L samples were taken frou
material purchased froam “olled Steel and sent to St, Louis
Testinz for analyesis. The receipt date for the wlled
Steel material was determined to be 7/17/73.

9/20/73 The Zngineering department reported that the testing had
been cozpleted on all parts except for win3 type fittings
and that as yet, no defective varts had been found.

9/21/79 The sales group reviewing crders for 10CF321 reporting
were instructed to group the orders in two headings. COne
for all orders shipped on or after 5/2/79, and one for all
orders shipped on or after 7/17/73.

9/24/73 Laboratory report 7323225 was received from St. Louls

2 Testing Labs. This report confirmed the fact that the
Rolled Steel =material was,in fact, the "corten" type
paterial which the 3-.267's were made from. Engineering
completed their testin; program and found no failures on
any parts made froam 1/4" plate. It was determined by the
sales group that only the Perry Nuclear Project of Cleveland
Electric Illuzinating Company had product from 1/4% plate
shipped to them since 7/17/753.

Tl B ade i € 5
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Conclusion: Although the testing prograa produced no evidence of non-
confirmance in B-Line parts, the Material Ieview 3Board
feels that the product macde from 1/4" plate shipped to
the Ferry Project since 7/17/73 should be recalled and a
Teport filed in accordance with 10C72 Part 21, The Feview
Board reccozends this strictly on the basis that "corten"
type material in not our standard 1/4" plate material.

T gl

Ken (admer
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MANUFACTURERS OF CABLE TRAY. STRUT SYSTEMS & ENCLOSURES
509 W. MONROE ST.  P.O. BOX 326
HIGHLAND, ILLINOIS 62249
PHONE: 618-654.2184

DEFECTIVE MATERIAL REPORT
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'DMR NUMBER _H-110

DATE_11/19/79
PART NUMBER_1/4 sheet steel

DESCRIPTION_50 x 120 1/2 x 1/4
QUANTITY

PURCHASE ORDER NO._41220

1

GENERAL NOTES

v
3 Rolled Steel Corp DATE RECEIVED__1/17/78
N 6101 west Oakton
: skokie, IL 60076 DATE INSPECT.D_9/26/179
Rl J INSPECTED BY_Gary Warning
LIST OF DEFECTS I
% " TDESCRIPTION OF DEFECTIVE ITEM | a0, | =asm | el DESCRIPTION OF DEFECT |
|
1 50 x 12C 1/2 x 1/4 |[35,814% 358#40 35&440 Material should be 21008-1010
Sheet steel 84 pes 84 fcs 84 |[pcs is corten
2 Formed Parts 7731¢% 177314 |7731% Material should be 1008-1010
Parts |Parts |Parts is corten
DISPOSITION
g SAMPLES ENCLOSEL
BEING RETURNED TO VENDOR FOR. COMMENTS.
X CREDIT
REPLACEMENT
REWORK
DEBIT NO.
Parn wit be rerned o Venasr vniews Vender e7ens o gev any sosed WRITTEN REPLY REQUESTED
|| S S R ) WITHIN TEN DAYS
B O I o s T & roas e sencsy  MEVIEWED BYy -
Mmust be corrected i nex! shipmen! of paris i
/&x((

(1) B Line Systems Inc reserves Ihe righ! 10 re #C! and return any shipment in which the

//)a,(/zu»- &

Averege Dercentage of getects I8 determined fo be 2% Or greater The percen! of
Getects 3 to Dedeiermined by & SAMPING Procedure Dy which the probaoiity of
PRINCHOn of 8 Shipment of iess Than 2% aeteclves & no! greater than 0%

(1) B.Line Systems inc has not foeund it prachicable 1o accurately estimate yaditiona!
MONUIAC U7 g T00HING. Drocessing and INSOACHON COLTS Drior 10 actual use of parts
h‘&"‘n HOwever we will QUATantes Thal the sum of Mese COSTS will NO! excend

o PrCE we are DINEd 107 the entire Shipmen! receved We reserve ihe  ght

ROWewer 10 3i3Conhnuc Use Of SUCH MDMent a1 any Lime 8nd o return the unused

PURCHASING COPY

he

it o areh gy
. . A PR - =

———— -

TY ASSURANCE DEPARTMENT
3 ‘5‘

PURCHASING DEPARTMENT
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€. D. TROWBRIDOE, Director

2810 CLARK AVENUE « ST. LOUIS, MO. €3103
' £31-8080 Code 314
Chemical, Metaliurgical, Physical, Non-Destructive, Spectrographic,
Agricultural Testing and Andlyses
Investigations, Research and Development. Inspection, Freld Services

September 20, 1979
Invoice No. 79-5376
Lab No. 79P3225

PO No. 42398

~ B-LINE SYSTEMS, INC.

509 W. Monroe
Highland, IL 62249

Attention: Mr. Charles Hays

REPORT OF TESTS

MATERIAL:

1/4 inch by 2 inch by 12 inch HRP & O raterial (purchased from
Rolled Steel and Feralloy) were delivered to the Laboratory on
September 19,1979.

SUBJECT:

Cross section and macroetch to determine whether lamination exists
in the material.

PROCEDURE:

Three (3) sections of the body of the sample were cut through the
thickness of the metal. These sections were polished and subjected
to a macroetch using a 50 percent hydrochloric acid (approximately
37%) and 50 percent water at a temperature of between 160° and 180°F.
The samples were etcned for approximately fifteen (15) minutes.

TEST RESULTS:

The etchel sections were visually examined at 5X magnification, with
the following results:

(1) sSample 1 from Rolled Steel is free from any lamination-
type indications visible.

(2) Sample 2 from Feralloy has lamination-type indications
visible, which are located at the approximate midpoint
of the material.
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. : 2810 Clark g or
Samt. Louis 1. Louis, Missouri 63103
Testing 314,531-8080

Laboratories, Inc.

B-Line Systems )
Invoice NoO. 79-5376
pPage -2-

The attached pho*zmacrogtaphs (at 3X magnification) of the two (2)
material samples are included to provide your company with the

required documentary evidence. Also included are the etched sample
sections.

Respectfully submitted,

Pt ol

Robert O. Peterson
Metallurgist

Enclosures
ROP/kvh
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Saint Louis L X September 20, 1979
Si. Louis, Missouri 63103 ‘ ‘

Testing 214/531-8080
Laboratories, Inc.

B-LINE SYSTEMS, INC.
509 West Monroe Street
Highland, Illinois 62249

Attention: Mr. Chuck Hays

REPORT OF TESTS

MATERIAL SUBMITTED: Two (2) samples identified below
TESTS REQUESTED: Chemical Testing

Invoice No. 79-5376 |
Lab No. 79C2676
PO No. 42398

cagp—=

RESULTS:

Sample Carbon, § siliccnlg Sulfur,% Manganese,$% Phosphorus,$ Nickel,$ Chromium,$% Molybdenum,$
Rolled Steel ., i

1/4" x 2" x 12" .12 | ,“16 .023 .36 .013 .12 .07 .02

- Feralloy :

174" x 2" x 12" .08 .10 .020 .48 .009 11 .06 .02

Respectfully submitted,

7255 if:izi%?Zﬁvn«d?::;gz;
W. Dee Trowbridge

Assistant Director
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SL. Louis Testing Laboratories,
B-LINE SYSTEMS, INC. E ,,..__1’.’1 ..........?
509 W. Monroe e
nghland, IL 62249 RCpOﬂ NO. 79-5376 Date Sggsgmbg‘ zg ‘9 12
Attn: Charles Hays PO#42398 Lab No. 79P3225 zonu s 14
OIUGINAL RLDUCED f‘:ﬁ’df“l YIULD PODNT TENSILE STACNOTH Lo 0 rowad l
*Dh-ouc | Area Dlamaster Aresa ‘ Per Cant ‘ Actual l Per 8q. In Actual ‘ Per 8q. In. laches ' * I
3 ——— - e ———
WIDTH THICKNESS AREA

$l «947 .249 .1287 5260 40870 7640 59362 o 79 37.5
2 .517 .245 .1267 " '5600 . 44198 7490 59116 .72 36.0

1

Yield taken at drop of dial.

1/4" X 2" X 12" HRP&O

#1 - Rolled steel

$2

- Peralloy '

LT

R“Z“W&

C. D. Trowbridge, Director.
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oo ERRST-COMSTOCK A JOINT VENTURE
(Sj’im/“ Perry N sclear Power Station P.O. Box 761 Painesville, Ohio 44077

St Phone: (216) 259 - 3755

October 11, 1679

Cleveland Electric Illuminating Co.
P.0. Box 5000
Cleveland, Ohio 44101

Attention: Mr. Stu Tulk

Re: B-Line Systems, Inc.
10 CFR 21 letter dated September 24, 1979

Dear Sir:

In regards to the certified letter received by Ernst-Comstock from B-Line Systems, Inc.
(dated 9/24/79, attached) concerning possible defects in certain conduit fittings, as
listed in the attached letter, a thorough review and takeoff (attached) of all conduit
S§S drawings was performed by the Ernst-Comstock Engineering and Quality Control Depart-
ments.

It has been determined from this review that none of the listed fittings are used for

safety-related installations. In addition, fittings, as identified by Mr. J. Hughes,

NRC Inspector, (Ref: B-104; B-115; B-127; B-238) are not to be used in safetv-related
installations.

The above referenced conduit fittings, currently in stock in the Ernst-Comstock ware-
house are being removed from the shelves and will be exchanged for acceptable fittings
by the manufacturer.

If there are any questions concerning the content of this letter, please feel free to

contact the undersigned.

Sincerely yours,

tma W f A

Thomas W. Packy
Quality Control Engineer

TVP/gsc VED
: CE!
CCNTROL NO. Q-79-10-1847 RE <
oct 11 wie
w/Attachments ATy
g

G. King - LKCE

T. Woodman - LKC

J. Klena - LKC

J. Newsome - LKC : '
G. Leidich - P/0O




